BULKHEAD PARTS COMPACT
For Model: LER3622PQ1 ELECTRIC DRYER
(Designer White)

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
11-04 Litho in U.S.A. (djc) 1 Part No. 8180578



BULKHEAD PARTS
For Model: LER3622PQ1

(Designer White)
lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 Literature Parts 14 343641 Screw, 10-16 x 1/2 29 345648 Seal, Rear
8562114 Use & Care Guide 15 359702 Cap, Screw 30 97787 Screw, 11-16 x 3/4
9830513 Label, Operating 16 9830393 Clip 31 685207 Baffle, Drum (3)
Instructions 17 3404154 Thermostat, 200°F 32 3394508 Ring, Bearing
9831749 Label, Wiring (93.3°) 33 3395683 Housing,
Diagram 18 348197 Washer, Support Connector
19 8066086 Drum Hole 34 690997 Ring, Tri
2 8566189 Air Duct Assembly Plug 35 3397588 Roller, Support
3 3390646 Screw, 8-18 x 5/16 20 94614 Terminal 36 3399506 Shaft, L.H.
4 3398128 Thermostat, 22 3403586 Heater Element 37 3399507 Shaft, R.H.
Internal Bias 23 279457 Wire Kit (For 38 90767 Screw, 8-18 x 3/8
5 3403607 Thermal Limiter Heater Element 39 3401077 Resistor
195°F (91C) Wiring Harness Assembly
6 339956 Seal Repair) 41 8531964 Lint Screen
7 696426 Wheel, Blower 24 3936144 Connector 43 8531967 Cover, Lint
8 694419 Buzzer, Mini 3-Circuit Screen
9 489463 Screw, 8-18 x 5/8 25 3397269 Connector, Timer 44 342202 Screw, 10-16 x 1/4
10 696419 Scroll, Fan 26 345325 Gusset (2) 46 8066094 Seal
11 695931 Bulkhead 27 3359452 Nut, 3/8-16 48 8299821 Harness, Wiring
12 3398161 Clip 28 695943 Drum Assembly 50 3388703 Washer, Support
13 3401380 Box, Heater 55 696302 Shield, Exhaust

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

2

8180578



CABINET PARTS
For Model: LER3622PQ1
(Designer White)

28
25\
\ \ O\
e T
—————————— ‘i /31 -~ o8

@ - rad
9 29 |

%/ 28— |

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
8180578 3



CABINET PARTS
For Model: LER3622PQ1

(Designer White)
lllus. Part
No. No. DESCRIPTION
1 343641 Screw, 10-16 x 1/2
2 695201 Panel, Rear
3 348726 Base Assembly
4 660658 Clamp, Motor (2)
5 8538265 Motor, 60 Hz.
6 697776 Screw, Ground
(10-32 x 5/8)
7 696541 Base, Motor
8 8066084 Bushing, Snap
9 691366 Idler & Pulley
Assembly
10 3397659 Block, Terminal
11 3393657 Retainer, Belt
12 8066051 Pulley, Motor
60 Hz.
13 3393008 Screw, 10-16 x 1/2
14 3396795 Cover, Terminal
Block
15 8066064 Belt, Drive
16 348705 Panel, Side (2)
17 690259 Support,
Terminal Block
18 3406104 Door Switch
Assembly
19 697773 Screw, 6-20 x 7/8
20 693943 Front Panel
21 685203 Clip, Felt Pad
22 8066123 Seal & Bearing
Assembly
23 345670 Lock, Top
24 3389441 Catch, Door
25 348023 Hinge & Pin
Assembly (2)
26 696144 Strike, Panel
27 3390734 Seal, Door
28 694091 Screw, 8-18 x 3/8
29 695656 Door, Rear
30 348205 Door, Front
31 8562104 Handle, Door
32 3390631 Screw, 10-16 x 3/8
33 233550 Foot (4)
34 3394083 Clip (2)
35 98234 Clip, Panel

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

4

8180578



TOP AND CONSOLE PARTS
For Model: LER3622PQ1
(Designer White)

llus. Part
No. No. DESCRIPTION \\// ~

345703 Top 9
307563 Rivet, Pop /\ S
3390631 Screw, 10-16 x 3/8 12 10
8563882 Timer, 60 Hz.
Timer Motor
(Not Serviceable)
348171 Bracket, Timer
311865 Screw, 8—-32 x 7/32
3390646 Screw, 8-18 x 5/16
8562102 Panel, Control
8544955 Timer Knob
Assembly
11 3977456 Switch,
Push-To-Start
12 8544939 Knob,
Push-To-Start
13 343641 Screw, 10-16 x 1/2
14 3406860 Bracket,
Front Panel
15 8536939 Clip, Spring

A wWNE

QOWoo~NO®

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

8180578 5



OPTIONAL PARTS (NOT INCLUDED)
For Model: LER3622PQ1
(Designer White)

Mlus. Part
No. No. DESCRIPTION

PAINT, TOUCH-UP (1/20z.)

72017 White

PAINT, PRESSURIZED SPRAY
(12 oz.)

350938 Primer, Gray
350930 White

PAINT, BULK (1 qt.)

799344 White (Uncut)

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

6 8180578



	BULKHEAD
	LITERATURE
	CABINET
	TOP AND CONSOLE
	OPTIONAL

